
 

10/2/09 1 75-0955 

     

     

     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

APPLICATION: 2008 NISSAN  PATHFINDER 

PART # 40-2605 

ITEM QTY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 18MM WRENCH 

2,3 2 
MOUNTING BRACKET (2) DRIVERS SIDE, (3) PAS-

SENGER SIDE 
18MM SOCKET 

4,5 2 
TOP BRACKET (4) DRIVERS SIDE, (5) PASSENGER 

SIDE 
16MM WRENCH 

6 4 M12 X 40MM HEX HEAD BOLTS (FINE THREAD) 16MM SOCKET 

7 6 M12 X 30MM HEX HEAD BOLTS TORQUE WRENCH 

8 10 M12 LOCK WASHERS RATCHET 

9 16 M12 FLAT WASHERS  

10 6 M12 HEX NUTS  

11 2 M10 X 25MM ALLEN BOLT  

12 2 M10 LOCK WASHER  

13 2 M10 HEX NUTS  

14 2 M10 FLAT WASHER  

15 1 M6 FLANGE NUT  

ITEM QTY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 18MM WRENCH 

2,3 2 
MOUNTING BRACKET (2) DRIVERS SIDE, (3) PAS-

SENGER SIDE 
18MM SOCKET 

4,5 2 
TOP BRACKET (4) DRIVERS SIDE, (5) PASSENGER 

SIDE 
16MM WRENCH 

6 4 M12 X 40MM HEX HEAD BOLTS (FINE THREAD) 16MM SOCKET 

7 6 M12 X 30MM HEX HEAD BOLTS TORQUE WRENCH 

8 10 M12 LOCK WASHERS RATCHET 

9 16 M12 FLAT WASHERS  

10 6 M12 HEX NUTS  

11 2 M10 X 25MM ALLEN BOLT  

12 2 M10 LOCK WASHER  

13 2 M10 HEX NUTS  

14 2 M10 FLAT WASHER  

15 1 M6 FLANGE NUT  

ITEM QTY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD 18MM WRENCH 

2,3 2 
MOUNTING BRACKET (2) DRIVERS SIDE, (3) PAS-

SENGER SIDE 
18MM SOCKET 

4,5 2 
TOP BRACKET (4) DRIVERS SIDE, (5) PASSENGER 

SIDE 
16MM WRENCH 

6 4 M12 X 40MM HEX HEAD BOLTS (FINE THREAD) 16MM SOCKET 

7 6 M12 X 30MM HEX HEAD BOLTS TORQUE WRENCH 

8 10 M12 LOCK WASHERS RATCHET 

9 16 M12 FLAT WASHERS  

10 6 M12 HEX NUTS  

11 2 M10 X 25MM ALLEN BOLT  

12 2 M10 LOCK WASHER  

13 2 M10 HEX NUTS  

14 2 M10 FLAT WASHER  

15 1 M6 FLANGE NUT  



 

10/2/09 2 75-0955 

     

     

     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

APPLICATION: 2008 NISSAN  PATHFINDER 

PART # 40-2605 

1. Remove all parts from box. Verify all parts listed are present and free from damage. Carefully read and understand all instructions be-

fore installation. 

2. From underneath the vehicle , remove the 6 bolts holding the center plastic shroud. Cut out the drivers side tow hook cavity, once you 

have cut the tow hook cavity out cut a 1/2 X 2  gap in the front of each tow hook cavity. 

3. Remove the factory tow hook located on the passenger side, once the shroud is cut out reinstall it back on the vehicle using the factory 

hardware. 

4. Take the drivers side mounting bracket and attach it with  (2) M12 X 35MM hex head bolts, (2) M12 lock washers, and (2) M12 flat 

washers. Repeat this step for the passenger side. Do not fully tighten at this time. 

5. Through the top of the outer bumper, located on the drivers side remove the factory nut position  the drivers side top bracket over the 

factory threaded stud and secure it using the factory nut. Repeat this step for the passenger side, on the passenger side there is no factory 

nut use the included M6 flange nut to attach it. Do not fully tighten at this time 

6. Position the grille guard on the outer side of the mounting brackets attach grille guard to mounting brackets with, (6) M12 X 30MM hex 

head bolts, (6) M12 lock washers, (12) M12 flat washers, and (6) M12 hex nuts. Do not fully tighten at this time. 

7. Attach the top brackets to the inner side of the grille guard plates using (2) M10 Allen bolts, (2) M10 lock washers, (2) M10 flat wash-

ers, and (2) M10 hex nuts. 

8. Align grille guard properly making sure it does not interfere with the hood and tighten all hardware 

1. Remove all parts from box. Verify all parts listed are present and free from damage. Carefully read and understand all instructions be-

fore installation. 

2. From underneath the vehicle , remove the 6 bolts holding the center plastic shroud. Cut out the drivers side tow hook cavity, once you 

have cut the tow hook cavity out cut a 1/2 X 2  gap in the front of each tow hook cavity. 

3. Remove the factory tow hook located on the passenger side, once the shroud is cut out reinstall it back on the vehicle using the factory 

hardware. 

4. Take the drivers side mounting bracket and attach it with  (2) M12 X 35MM hex head bolts, (2) M12 lock washers, and (2) M12 flat 

washers. Repeat this step for the passenger side. Do not fully tighten at this time. 

5. Through the top of the outer bumper, located on the drivers side remove the factory nut position  the drivers side top bracket over the 

factory threaded stud and secure it using the factory nut. Repeat this step for the passenger side, on the passenger side there is no factory 

nut use the included M6 flange nut to attach it. Do not fully tighten at this time 

6. Position the grille guard on the outer side of the mounting brackets attach grille guard to mounting brackets with, (6) M12 X 30MM hex 

head bolts, (6) M12 lock washers, (12) M12 flat washers, and (6) M12 hex nuts. Do not fully tighten at this time. 

7. Attach the top brackets to the inner side of the grille guard plates using (2) M10 Allen bolts, (2) M10 lock washers, (2) M10 flat wash-

ers, and (2) M10 hex nuts. 

8. Align grille guard properly making sure it does not interfere with the hood and tighten all hardware 

1. Remove all parts from box. Verify all parts listed are present and free from damage. Carefully read and understand all instructions be-

fore installation. 

2. From underneath the vehicle , remove the 6 bolts holding the center plastic shroud. Cut out the drivers side tow hook cavity, once you 

have cut the tow hook cavity out cut a 1/2 X 2  gap in the front of each tow hook cavity. 

3. Remove the factory tow hook located on the passenger side, once the shroud is cut out reinstall it back on the vehicle using the factory 

hardware. 

4. Take the drivers side mounting bracket and attach it with  (2) M12 X 35MM hex head bolts, (2) M12 lock washers, and (2) M12 flat 

washers. Repeat this step for the passenger side. Do not fully tighten at this time. 

5. Through the top of the outer bumper, located on the drivers side remove the factory nut position  the drivers side top bracket over the 

factory threaded stud and secure it using the factory nut. Repeat this step for the passenger side, on the passenger side there is no factory 

nut use the included M6 flange nut to attach it. Do not fully tighten at this time 

6. Position the grille guard on the outer side of the mounting brackets attach grille guard to mounting brackets with, (6) M12 X 30MM hex 

head bolts, (6) M12 lock washers, (12) M12 flat washers, and (6) M12 hex nuts. Do not fully tighten at this time. 

7. Attach the top brackets to the inner side of the grille guard plates using (2) M10 Allen bolts, (2) M10 lock washers, (2) M10 flat wash-

ers, and (2) M10 hex nuts. 

8. Align grille guard properly making sure it does not interfere with the hood and tighten all hardware 



 

10/2/09 3 75-0955 

    

     

     

Westin Automotive Products, Inc. 
5200 N. Irwindale Ave. Ste 220 
Irwindale, Ca 91706 

Thank You  for choosing Westin products 
For additional installation assistance please call 

Customer Service (800)793-7846 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

AUTOMOTIVE PRODUCTS, INC. 

APPLICATION: 2008 NISSAN  PATHFINDER 

PART # 40-2605 


